
The reclamation of municipal effluent for irrigation by a pilot-scale
advanced treatment plant

Zeliha Talipoğlu, Seval Kutlu Akal Solmaz, Gökhan Ekrem Ustun*

Faculty of Engineering and Architecture, Department of Environmental Engineering, Uludag University,
Bursa 16059, Turkey
Tel. +90 224 294 06 40; Fax: +90 224 442 91 48; email: gokhaneu@uludag.edu.tr

Received 18 March 2013; Accepted 13 May 2013

ABSTRACT

This study concerns about the reclamation of municipal effluent for agricultural irrigation by
the application of a pilot-scale advanced treatment plant capable of rapid sand filter and dis-
infection. The rapid sand filter significantly reduced suspended solids and turbidity. Average
reductions in these parameters 76 and 62%, respectively, were achieved. The percentage rem-
ovals of chemical oxygen demand and biological oxygen demand by the rapid sand filter
were 32 and 55%, respectively. The amounts of heavy metals in the rapid sand filter effluent
were below the national and international standards. The pilot-scale advanced treatment
plant eliminated almost the 100% of fecal coliforms. Hence, the treatment costs of the pilot-
scale advanced treatment plant were calculated approximately US $0.063 /m3. These results
showed that the pilot-scale advanced treatment plant provided a low-cost water source
which can be used for agricultural irrigation.

Keywords: Advanced treatment; Agricultural irrigation; Municipal effluent; Reclamation

1. Introduction

Approximately 70% of global water use, including
all the water diverted from rivers and pumped from
the underground reservoirs, is applied to agricultural
irrigation [1]. New approaches invariably lead to the
reclamation and the reuse of the wastewater that is
increasingly being generated as a result of rapid
population growth and the related development.
Activities associated with development include
agriculture and industrial production [2,3]. Highly

treated wastewater effluents from municipal wastewa-
ter treatment plants (WWTPs) are, therefore, now
increasingly being considered as a reliable source of
water supply [4].

Major among the motivational factors for wastewa-
ter reclamation/reuse are (1) opportunities to augment
limited primary water sources; (2) prevention of exces-
sive diversion of water from alternative uses, including
the natural environment; (3) possibilities to manage
in situ water sources; (4) minimization of infrastructure
costs, including total treatment and discharge costs; (5)
reduction and elimination of discharges of wastewater
(treated or untreated) into receiving environment; and*Corresponding author.

This study is a portion of the MSc thesis by the first author, which was accepted on 5 November 2012
by the Graduate School of Natural and Applied Sciences at Uludag University.

1944-3994/1944-3986 � 2013 Balaban Desalination Publications. All rights reserved.

Desalination and Water Treatment
www.deswater.com

doi: 10.1080/19443994.2013.806226

52 (2014) 5317–5326

August



(6) scope to overcome political, community, and insti-
tutional constraints [2].

The major concerns associated with water reuse
are the health risks caused by pathogens, organics
and heavy metals, and esthetics related to public
acceptance. To satisfy these concerns, tertiary filtration
is used to (1) remove residual suspended solids (SS)
found in the secondary effluents that may interfere
with subsequent disinfection and lower the efficiency
of the irrigation system; (2) reduce the concentration
of organic matter that can react with chlorine; and (3)
improve the aesthetic quality of the reclaimed waste-
water by reducing its SS/turbidity [5]. When more
efficient elimination of microorganisms is needed, ter-
tiary filtration could be carried out before disinfection
to improve the disinfection efficiency [6].

Various technologies have been used for wastewa-
ter filtration. The most commonly used filter media
are incompressible materials such as sand or anthra-
cite with a fixed porosity between 35 and 50%. In
terms of cost efficiency, rapid sand filtration remains
the cheapest and most reliable application for meeting
the reuse criteria for secondary effluent [7]. To date,
chlorination is the most widely used means to inacti-
vate pathogenic microorganisms in water and waste-
water, and it is the principal method for preventing
waterborne infectious diseases throughout the world.
However, several studies have reported that the effec-
tiveness of the chlorination process is reduced by tur-
bidity, SS, and by the presence of nitrogen-containing
materials, such as NH3 and NO2 [8].

Hamoda et al. [5] studied the combination of sand
filtration and chlorination for producing reclaimed
wastewater for agriculture in three different WWTPs
in Kuwait. The tertiary-treated effluent satisfied the
requirements for its use in landscape irrigation. Lubel-
lo et al. [9] revealed that a pilot plant consisting of a
two-step pressure filter system with a multilayer sand,
and anthracite medium and disinfection with peracetic
acid (PAA) and ultraviolet (UV) for the reuse of sec-
ondary municipal wastewater achieved a mean reduc-
tion of 89% in SS. The value of two total coliforms
MPN/100mL that is legally set for unrestricted irriga-
tion was consistently satisfied. Kuo et al. [10] evalu-
ated tertiary filtration and disinfection systems for
upgrading high-purity oxygen-activated sludge plant
effluent. Sand filters were capable of consistently
meeting the State of California’s effluent turbidity
limit, and the 2.2MPN/100mL coliform standard
could be met.

This study is based on the reclamation of munici-
pal effluent for agricultural irrigation by means of the
pilot-scale advanced treatment plant capable of rapid
sand filter and disinfection. The efficiencies of the

treatment units were evaluated by the determination
of turbidity, SS, organic matter, fecal coliform (FC),
and heavy metals removal and the quality of the
pilot-scale advanced treatment plant effluent was
compared with national and international standards
for unrestricted agricultural irrigation water.

2. Materials and methods

2.1. Characteristics of the municipal effluent and the
pilot-scale advanced treatment plant

The pilot-scale advanced treatment plant was used
for the reclamation of the municipal effluent produced
by a municipal WWTP located at Bursa in northwest-
ern Turkey. The WWTP consists of screens, grit
removal, screw pumps, a selector tank, anaerobic bio-
phosphorus tanks, aeration tanks, a secondary sedi-
mentation tank, and sludge dewatering units, and the
WWTP treats, approximately, 160,000m3/day [11].
The municipal effluent of the WWTP was used to
carry out the experimental work. The pilot-scale
advanced treatment plant was located at the munici-
pal WWTP. The municipal effluent characteristics are
shown in Table 1.

Grab samples for physical, chemical, and microbial
analysis were collected from the municipal effluent
and the pilot-scale advanced treatment plant (twice a
month). Sixteen effluent samples were collected over
an eight-month period (from March 2011 to October
2011).

The municipal effluent and the pilot-scale
advanced treatment plant effluents were evaluated for
pH, conductivity, SS, turbidity, organic as well as inor-
ganic pollutant parameters, and bacteriological quality.
Because of the seasonal variation in the municipal
wastewater and weather conditions, the extent of
reduction of pollutant parameters (especially FC) in
the municipal effluent demonstrated in Table 1 can
also vary extensively. The quality of the municipal
effluent must be improved to be reused for agricul-
tural irrigation. The pilot-scale advanced treatment
plant was designed to treat the municipal effluent for
the additional removal of SS, turbidity, and organic
and inorganic residual pollutants to provide the disin-
fection of the municipal effluent and to eliminate vari-
ability in the municipal effluent. The advanced
treatment based on rapid sand filtration and disinfec-
tion was tested by the 0.18m3/h pilot-scale advanced
treatment plant. The municipal effluent of the WWTP
was supplied to the pilot-scale advanced treatment
plant. This system was run 30h per week. Pilot plant
was taken into operation on Monday every week.

5318 Z. Talipoğlu et al. / Desalination and Water Treatment 52 (2014) 5317–5326



Samples were collected following the turbidity
removal efficiency of filtration unit. Prior to disinfec-
tion, the municipal effluent was subjected to the rapid
sand filter. The flowchart of the pilot-scale advanced
treatment plant is illustrated in Fig. 1.

2.2. Rapid sand filter

Filtration was provided by a multilayer gravity-
driven cylindrical rapid sand filter composed of two
layers: anthracite (0.8–1.8mm diameter) and quartz
(1–3, 3–5, and 5–8mm diameter). The rapid sand filter

Table 1
Characterization of the municipal effluent and treated effluent after the rapid sand filter

Parameter Unit The municipal effluent Treated effluent characterization
after the rapid sand filter

pH – 7.76 ± 0.16 7.68 ± 0.09

Turbidity NTU 3.1 ± 0.5 1.19 ± 0.15

SS mg/L 6.42 ± 2.09 1.55 ± 0.84

Conductivity lS/cm 908± 14 911 ± 13

COD mg/L 29± 3.66 19.86 ± 2.60

BOD mg/L 9.56 ± 1.50 4.33 ± 0.49

NH3 mg/L 0.56 ± 0.14 0.56± 0.07

NO3
� mg/L 2.36 ± 0.87 3.47 ± 1.46

PO4
2� mg/L 0.65 ± 0.58 0.65± 0.14

SO4
2� mg/L 90.13 ± 4.88 90.04± 8.20

Ca2+ mg/L 64.84 ± 5.35 65.2 ± 6.46

Mg2+ mg/L 13.10 ± 0.47 13.56 ± 0.44

Na+ mg/L 101.91 ± 2.94 100.94 ± 3.74

SAR – 3.01 ± 0.42 3.25 ± 0.55

Zn lg/L 146.35 ± 57.1 69.82 ± 14.75

Mn lg/L 27.07 ± 3.64 25.35 ± 9.37

Cu lg/L 15.89 ± 9.88 11.08 ± 5.33

Pb lg/L 74.157 ± 66.63 23.48 ± 4.85

Fe lg/L 437.54 ± 127.50 195.31 ± 43.39

Ni lg/L 28.52 ± 37.71 12.80 ± 7.46

Al lg/L 156.38 ± 80.95 114.69 ± 61.05

Cr lg/L 6.32 ± 1.31 3.02 ± 1.21

FC MPN100/mL 1.6� 105 ± 1.9� 104 1.4� 105 ± 9.8� 104

Fig. 1. The flowchart of the pilot-scale advanced treatment plant.

Z. Talipoğlu et al. / Desalination and Water Treatment 52 (2014) 5317–5326 5319



had a diameter of 21.2 cm and a height of 90 cm, con-
taining (from top down) 26 cm of anthracite (diameter
0.8–1.8mm) followed by 9 cm of 1–3mm quartz, 10 cm
of 3–5mm quartz, and 10 cm of 5–8mm quartz. A
35 cm void space was left at the top to facilitate aera-
tion of the system.

The municipal effluents were fed into the top inlet
of the rapid sand filter and were evenly distributed
downward through the distribution laterals. In the fil-
tration zone, the municipal effluent flowed from top
to bottom throughout the sand bed and entered the
distributor as treated filtrate. The treated water flowed
up through the center tube to the filter outlet.

The rapid sand filter was operated to provide an
average filtration rate of 6m3/m2h. Backwashing of
the filter was carried out for two hours weekly using
the pressure of urban network water and the flux of
backwash was applied as 15m3/m2h. Sodium hypo-
chlorite (NaOCl) was supplied after the rapid sand fil-
ter to ensure effective disinfection of the rapid sand
filter effluent.

2.3. Disinfection studies

Laboratory-scale disinfectant optimization experi-
ments were performed using jar test apparatus. NaO-
Cl (15% available chlorine) and PAA (40%) were used
as disinfectants for the disinfectant optimization
experiments in batch operation. The filtered water
was obtained by rapid sand filtration of the municipal
effluent through. The filtered water was placed in 1L
beakers with disinfectant at 1, 2, and 3mg/L dosages.
The solutions were subsequently stirred at 30 rpm for
30min. The paddles were withdrawn, and samples
were collected and analyzed for FC. Laboratory-scale
disinfectant optimization experiments were carried
out to determine the type of disinfectant and the con-
centration of disinfectant for the pilot-scale advanced
treatment plant startup.

2.4. Analytical procedure

The municipal effluent and treated wastewater
samples that were collected at the outlet of the rapid